Jon Niermann, Chairman
Emily Lindley, Commissioner
Bobby Janecka, Commissioner

Toby Baker, Executive Director

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

Protecting Texas by Reducing and Preventing Pollution

August 2, 2022

Laurie Gharis

Texas Commission on Environmental Quality
Office of the Chief Clerk, MC-105

P.O. Box 13087

Austin, Texas 78711-3087

Re:  Application by Crystal Springs Water Co.
TPDES No. WQ0016005001
TCEQ Docket No. 2022-0324-MWD

Dear Ms. Gharis:

I have enclosed the following copies of documents to be included in the
Administrative Record for the above-referenced case as required by 30 Tex. Admin
Code § 80.118. The documents included are as follows:

e The ED’s Response to Hearing Request
[...]
INFORMATION AVAILABLE ONLINE. For details about the status of the application, visit the
Commissioners’ Integrated Database at www.tceq.texas.gov/goto/cid. Search the database using the
permit number for this application, which is provided at the top of this notice.

AGENCY CONTACTS AND INFORMATION. Public comments and requests must be submitted
either electronically at wwwi4.tceq.texas.gov/epic/eComment/, or in writing to the Texas Commission
on Environmental Quality, Office of the Chief Clerk, MC-105, P.O. Box 13087, Austin, Texas 78711-
3087. Any personal information you submit to the TCEQ will become part of the agency’s record; this
includes email addresses. For more information about this permit application or the permitting
process, please call the TCEQ Public Education Program, Toll Free, at 1-800-687-4040 or visit their
website at www.tceq.texas.gov/goto/pep. Si desea informacion en Espaiiol, puede llamar al 1-800-687-
4040.

Further information may also be obtained from Crystal Springs Water Co., Inc at the address stated
above or by calling Ms. Shelley Young, P.E., Consulting Engineer, WaterEngineers, Inc., at (281) 373-
0500.

Issuance Date

ED ADMIN 0023


https://www.tceq.texas.gov/goto/cid
https://www14.tceq.texas.gov/epic/eComment/
https://www.tceq.texas.gov/goto/pep

AGENDA CAPTION FOR PERMIT NO. WQ0016005001

Crystal Springs Water Co., Inc has applied for new Texas Pollutant Discharge Elimination System
Permit No. WQ0016005001, to authorize the discharge of treated domestic wastewater at a daily
average flow not to exceed 750,000 gallons per day. The facility will be located approximately 0.25 mile
north of the intersection of Crockett Martin Road and Farm-to-Market Road 2090, in Montgomery
County, Texas 77306.

ED ADMIN 0024



MUNICIPAL EPA REVIEW CHECKLIST

Permittee Name: Crystal Springs Water Co., Inc
Permit Number: TPDES Permit No. WQ0016005001, EPA ID No. TX0141399

NOTE: Minor amendments, endorsements, and minor modifications (except for
pretreatment) are exempt from EPA review. However, HSC permits [Seg Nos. 1001, 1005,
1006, 1007, 1016, 2426, 2427, 2428, 2429, 2430, and 2436] require review by modeling to
ensure that the loading is consistent with the revised WLE-1R, so you may need to check
with the modeler or check the most recent modeling memo to confirm that the loading is
consistent.

For renewal, amendment or new permits check any items that apply to determine if the
permit is subject to EPA review:

PLEASE CHECK [X] ALL THE APPLICABLE BELOW:

Draft permit authorizes:

YES NO

Discharge from a designated major facility

Discharge from a POTW with an approved pretreatment program

Discharge from a facility with a daily/annual average flow >1.0 MGD

Discharge to a critical concern species watershed that requires EPA review

Discharge that includes a request for a water quality variance

Storm water discharge to high priority species watershed

First time implementation of a final TMDL for an existing facility

Prior to a final TMDL, new permit, or expanded discharge to an impaired listed 303(d)
listed segment, and that has the potential to discharge any pollutant that is causing or
contributing to the impairment.

XOOOOoOoOd
LI

L] X After a final TMDL, new permit or expanded discharge to an impaired listed 303(d)
listed segment where the TMDL does not allocate the loadings described in the draft
permit

[] X After a final TMDL, a permit with effluent limits that allow loadings in excess of those

prescribed by the TMDL for the segment

[] X After a final TMDL, a permit that allows more than a 3-year schedule for an existing
facility to be in compliance with final effluent limits based on the TMDL allocation
(new facilities have to be compliant upon discharge)

[] X Discharge directly to territorial seas of the United States (from the coastline to 3 miles
out but not including Bays and Estuaries)
L] X Discharge or sewage sludge management that may affect another state or Mexico. For

sewage sludge management, may affect means, accepts sewage sludge from another
state or Mexico. For discharge, it means a discharge within 3 miles of a boundary with
another state or Mexico.

L] X Discharge from a Class I sludge management facility. (A Class I facility is a POTW or
combination of POTWs operated by the same authority with a design flow of >5 MGD
and that have IUs and are required to have an approved pretreatment program or are
subject to pretreatment standards, OR any other treatment works treating domestic
sewage sludge classified as a Class I sludge management facility by the Regional
Administrator in conjunction with the TCEQ.)

If any column is marked “YES”, EPA must receive a copy of the full permit package.
If all columns are marked “NO”, EPA does not need to review the draft permit.

Permit Writer: Sonia Bhuiya
Date: September 13, 2021.

ED ADMIN 0025



MUNICIPAL MAJOR/MINOR DETERMINATION

Permittee Name: Crystal Springs Water Co., Inc
Permit Number: TPDES Permit No. WQ0016005001, EPA ID No. TX0141399
Type of Application: New Permit

Check Appropriate Classification:

[] Major

X] Minor
Permit Sonia Bhuiya
Writer:
Date: September 13, 2021.

The draft permit authorizes a discharge of treated domestic wastewater at an Interim I volume
not to exceed a daily average flow of 0.25 MGD, an Interim II volume not to exceed a daily average
flow of 0.50 MGD and a Final volume not to exceed a daily average flow of 0.75 MGD.

ED ADMIN 0026



PARIS FACILITY EXTENSION - TREATMENT PROCESS
TPDES PERMIT NO. WQ0016005001

PERMITTEE: Crystal Springs Water Co., Inc
PLANT NAME: White Rock WWTP
Application New Permit X Interim I

WASTEWATER TREATMENT

Primary Treatment
02 Preliminary treatment — bar
03 Preliminary treatment — grit removal
04 Preliminary treatment - comminutors
05 Preliminary treatment - others
B1 Imhoff tank
06 Scum removal
07 Flow equalization basins
08 Preaeration
09 Primary sedimentation
D2 Septic tank
As Facultative lagoon

Secondary Treatment
10Trickling filter — rock media
11 Trickling filter — plastic media
12 Trickling filter — redwood slats
13 Trickling filter — other media
14 Activate sludge — conventional
15 Activate sludge — complete mix
16 Activate sludge — contact stabilization
17 Activated sludge — extended aeration
18 Pure oxygen activate sludge
19 Bio-Disc (rotating biological filter)
20 Oxidation ditch
21 Clarification using tube settlers
22 Secondary clarification
B6 Constructed wetlands
E5 Natural treatment
E6 Overland flow

Advanced Treatment - Biological
23 Biological nitrification — separate stage
24 Biological nitrification - combined
25 Biological denitrification
26 Post aeration (reaeration)

Advanced Treatment —
27 Microstrainers — primary
28 Microstrainers — secondary
D1 Dunbar Beds
29 Sand filters
30 Mix media filters (sand and coal)
31 Other filtrations
B2 Bubble diffuser (compressor)
32 Activated carbon — granular
B3 Mechanical surface aerator
33 Activated carbon-powered
34 Two stage lime treatment of raw
35 Two stage tertiary lime treatment
36 Single stage lime treatment of raw
37 Single state tertiary lime treatment
38 Recarbonation
39 Neutralization
40 Alum addition to primary

PERMIT

Sonia Bhuiya

41 Alum addition to secondary

42 Alum addition to separate state tertiary
43 Ferri-chloride addition to primary

44 Ferri-chloride addition to secondary

45 Ferri-chloride addition to separate stage
46 Other chemical additions

47 Ion exchange

48 Breakpoint chlorination

49 Ammonia stripping

50 Dechlorination

Disinfection
51 Chlorination for disinfection
52 Ozonation for disinfection
53 Other disinfection
D3 Ultra violet light

Land Treatment
54 Land treatment of primary effluent
55 Land treatment of secondary effluent
56 Land treatment of intermediate effluent
(less than secondary)

Other Treatment
57 Stabilization ponds
58 Aerated lagoons
59 Outfall pumping
60 Outfall diffuser
61 Effluent to other plants
62 Effluent outfall
63 Other treatment
64 Evapo-transpiration beds
64 Recalcination

Disposal Method

A7 Irrigation — public access
A8 Irrigation — agricultural
B4 Evapo-transpiration beds
B6 Constructed wetlands
C1 Irrigation — pastureland
D4 Pressure dosing system
D5 Percolation system
D8 Other reuse method
E1 Evaporation/plays

52 Discharge only
E3 Discharge and (use other #)
E4 Injection well(s)

SLUDGE TREATMENT PROCESSES
65 Aerobic digestion — air
66 Aerobic digestion — oxygen
67 Composting
68 Anaerobic digestion
69 Sludge lagoons
70 Heat treatment — dryer
71 Chlorine oxidation of sludge
72 Lime stabilization

Municipal Permits Team
Wastewater Permitting Section, Water Quality Division

Date:

September 13, 2021.

ED ADMIN 0027

X Interim IT [ |Interim III

X Final

73 Wet air oxidation

74 Dewatering — sludge drying beds, sand
F2 Dewatering — sludge drying bed vacuum
75 Dewatering — mechanical-vacuum filter
76 Dewatering — mechanical — centrifuge
77 Dewatering — mechanical — filter press
78 Dewatering — others

79 Gravity thickening

80 Air flotation thickening

D6 Sludge holding tank

Incineration
81 Incineration — multiple hearth
82 Incineration — fluidized beds
83 Incineration — rotary kiln
84 Incineration —others
85 Pyrolysis
86 Co-incineration with solid waste
87 Co-pyrolysis with solid waste
88 Co-incineration - others

SLUDGE DISPOSAL
89 Co-disposal landfill
D7 Sludge — only monofill
90 Land application (permitted)
91 Commercial land application
92 Trenching
B35 Transport to another WWTP
F3 Transport to Regional compost facility
94 Other sludge handling
95 Digest gas utilization facilities
E7 Commercial land application
F4 Dedicated land disposal
F5 Marketing and distribution composted
F6 Marketing and distribution non-

MISCELLANEOUS
01 Pumping raw wastewater
96 Control/lab/maintenance buildings
97 Fully automated using digital control -
98 Fully automated using analog control
99 Semi-automated plant
A1 Manually operated and controlled plant
A2 Package plant
A3 Semi-package plant
A4 Custom built plant
A7 Irrigation — public access
A8 Irrigation — agriculture
Aog Effluent storage ponds (irrigation)
C1 Irrigation — pastureland
D8 Other reuse method
Dg Emergency holding ponds
E1 Evaporation or playa
E8 Monitoring wells
E9 Biomonitoring
F7 Stormwater (SSO)
F8 Unconventional



STATEMENT OF BASIS/TECHNICAL SUMMARY
AND EXECUTIVE DIRECTOR’S PRELIMINARY DECISION

DESCRIPTION OF APPLICATION

Applicant: Crystal Springs Water Co., Inc;
Texas Pollutant Discharge Elimination System (TPDES) Permit No.
WQo0016005001, EPA 1.D. No. TX0141399

Regulated Activity: Domestic Wastewater Permit

Type of Application: New Permit

Request: New Permit.

Authority: Federal Clean Water Act (CWA) § 402; Texas Water Code § 26.027; 30

Texas Administrative Code (TAC) Chapters 30, 305, 307, 309, 312, and
319; Commission policies; and United States Environmental Protection
Agency (EPA) guidelines.

EXECUTIVE DIRECTOR RECOMMENDATION

The Executive Director has made a preliminary decision that this permit, if issued, meets all statutory
and regulatory requirements. The draft permit includes an expiration date of five years from the
date of issuance.

REASON FOR PROJECT PROPOSED

The applicant has applied to the Texas Commission on Environmental Quality (TCEQ) for a new permit
to authorize the discharge of treated domestic wastewater at a daily average flow not to exceed 0.25
million gallons per day (MGD) in the Interim I phase, a daily average flow not to exceed 0.50 MGD in
the Interim II phase and a daily average flow not to exceed 0.75 MGD in the Final phase. The proposed
wastewater treatment facility will serve the White Rock.

PROJECT DESCRIPTION AND LOCATION

The White Rock Wastewater Treatment Facility is an activated sludge process plant operated in the
conventiona mode. Treatment units in the Interim I phase will include one bar screen, one aeration
basin, one final clarifier, one sludge digester, and a chlorine contact chamber. Interim II phase and
Final phase will be add an exact dupicate of the Interim I phase each phase with flow first going through
a flow splitter box. Dechlorination will also be added in the Interim II phase and Final phase. The
facility has not been constructed.

Sludge generated from the treatment facility is hauled by a registered transporter to Mt. Houston
Municipal Utility District (MUD) Wastewater Treatment Facility, Permit No. WQ0011154001, to be
digested, dewatered, and then disposed of with the bulk of the sludge from the plant accepting the
sludge. The draft permit also authorizes the disposal of sludge at a TCEQ-authorized land application
site, co-disposal landfill, wastewater treatment facility, or facility that further processes sludge.

The plant site will be located approximately 0.25 mile north of the intersection of Crockett Martin Road
and Farm-to-Market Road 2090, in Montgomery County, Texas 77306.

ED ADMIN 0028



Crystal Springs Water Co., Inc
TPDES Permit No. WQ0016005001
Statement of Basis/Technical Summary and Executive Director’s Preliminary Decision

Outfall Location:
Outfall Number Latitude Longitude
001 30.264444 N 95.298055 W

The treated effluent will be discharged to an unnamed tributary of Caney Creek, thence to Caney Creek
in Segment No. 1010 of the San Jacinto River Basin. The unclassified receiving water uses are minimal
aquatic life use for unnamed tributary and high aquatis life Caney Creek. The designated uses for
Segment No. 1010 are primary contact recreation, public water supply, and high aquatic life use. The
effluent limitations in the draft permit will maintain and protect the existing instream uses. In
accordance with 30 Texas Administrative Code § 307.5 and the TCEQ implementation procedures
(June 2010) for the Texas Surface Water Quality Standards, an antidegradation review of the receiving
waters was performed. A Tier 1 antidegradation review has preliminarily determined that existing
water quality uses will not be impaired by this permit action. Numerical and narrative criteria to
protect existing uses will be maintained. A Tier 2 review has preliminarily determined that no
significant degradation of water quality is expected in Caney Creek, which has been identified as having
high aquatic life use. Existing uses will be maintained and protected. The preliminary determination
can be reexamined and may be modified if new information is received.

Effluent limitations for the conventional effluent parameters (i.e., Biochemical Oxygen Demand or
Carbonaceous Biochemical Oxygen Demand, Ammonia Nitrogen, etc.) are based on stream standards
and waste load allocations for water-quality limited streams as established in the Texas Surface Water
Quality Standards (TSWQS) and the State of Texas Water Quality Management Plan (WQMP).

In a case such as this, end-of-pipe compliance with pH limits between 6.0 and 9.0 standard units
reasonably assures instream compliance with the TSWQS for pH when the discharge authorized is from
a minor facility . This technology-based approach reasonably assures instream compliance with
TSWQS criteria due to the relatively smaller discharge volumes authorized by these permits. This
conservative assumption is based on TCEQ sampling conducted throughout the state which indicates
that instream buffering quickly restores pH levels to ambient conditions. Similarly, this approach has
been historically applied within EPA issued NPDES general permits where technology-based pH limits
were established to be protective of water quality criteria.

The effluent limitations in the draft permit have been reviewed for consistency with the WQMP. The
proposed effluent limitations are not contained in the approved WQMP. However, these limits will be
included in the next WQMP update.

The discharge from this permit action is not expected to have an effect on any federal endangered or
threatened aquatic or aquatic-dependent species or proposed species or their critical habitat. This
determination is based on the United States Fish and Wildlife Service’s (USFWS's) biological opinion
on the State of Texas authorization of the TPDES (September 14, 1998; October 21, 1998, update). To